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1. TEST PROGRAM

References

47 CFR Part 15.247
RSS 247 Issue 2
RSS Gen lIssue 5

VVVYVYY

ANSI C63.10-2013

Radio requirement:

KDB 558074 D01 DTS Meas Guidance v05r02

Clause (47CFR Part 15.247 & RSS-247 Issue 2 & RSS-Gen Issue 5)
Test Description

Test result - Comments

Occupied Bandwidth ¥ PASS O FAIL O NA O NP(1)
20dB Bandwidth “ PASS O FAIL O NA CINP(1)
Number of Hopping Frequency M PASS [ FAIL O NA LI NP(1)
Carrier Frequency Separation I PASS O FAIL O NA O NP(1)
Time of Occupancy M PASS O FAIL O NA O NP(1)
Duty Cycle v PASS O FAIL O NA O NP(1)
Maximum Conducted Output Power M PASS O FAIL O NA CINP(1)
Conducted Spurious Emission at the Band Edge  PASS O FAIL O NA O NP(1)
Unwanted Emissions into Non-Restricted Frequency Bands I PASS O FAIL O NA() 0 NP(1)
AC Power Line Conducted Emission ¥ PASS O FAIL O NA(2) O NP(1)
Unwanted Emissions into Restricted Frequency Bands  PASS O FAIL OO NA O NP(1)
Receiver Radiated emissions M PASS O FAIL OO NA O NP(1)

This table is a summary of test report, see conclusion of each clause of this test report for detail.

(1): Limited program

(2): EUT not directly or indirectly connected to the AC Power Public Network

PASS: EUT complies with standard’s requirement

FAIL: EUT does not comply with standard’s requirement
NA: Not Applicable

NP: Test Not Performed
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| 2, EQUIPMENT UNDER TEST: CONFIGURATION (DECLARED BY PROVIDER)

21. HARDWARE IDENTIFICATION (EUT AND AUXILIARIES):

Equipment under test (EUT):
SAGEMCOM Mini Sound Box MSBDV00

Power supply:

During all the tests, EUT is supplied by Vrom: 120VAC / 60Hz
For measurement with different voltage, it will be presented in test method.

Serial Number: 253837310

Name Type Rating Reference / Sn Comments
Supply1 AC O DC O Battery 100V-240V NBC40B200200M2 Sold with the product
Voltage table used (for Power Line Conducted Emissions):

Type Measurement performed:
AC M 120VAC/60Hz 240VAC/50Hz
O DC O +12vDC O-..vDC
[ Battery O +3.6VDC O-..vDC
0O USB (Laptop auxiliary) [0 120VAC/60Hz (Laptop auxiliary) | M 240VAC/50Hz(Laptop auxiliary)

Inputs/outputs - Cable:

Length | Declared .

Access Type used (m) <m Shielded | Under test Comments
Access 1 Power supply - O O 4] -
Access 2 Ethernet cable - O O | -
Access 3 Electronic card - O O | -

Auxiliary equipment used during test:
Type Reference Sn Comments
Laptop - - Use to set the EUT
TEST REPORT
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Equipment information:

. ) Ov1.2 O v2.0 O v2.1+EDR O v3.0+HS
Bluetooth Classic Type: 0 v4.0 O vad Ova.2 K v5.0
Frequency band: [2400 — 2483.5] MHz
Spectrum Modulation: v FHSS
Number of Channel: Maximum: | 79 | Minimum: | 20
Spacing channel: 1MHZz
Channel bandwidth: 1MHz
Antenna Type: M Integral 1 External [0 Dedicated
Antenna connector: M Yes 1 No [] Temporary for test

Transmit chains:

1

Single antenna

Beam forming gain: No
Receiver chains 1
Type of equipment: ¥ Stand-alone | O Plug-in | O Combined
Ad-Hoc mode: O Yes | M No
Duty cycle: I Continuous duty | O Intermittent duty | [0 100% duty
Equipment type: M Production model | [J Pre-production model
Tmin: 0-20°C | M 0°C | O °C
Operating temperature range: Thom: 20°C
Tmax: 035°C | 0 55°C | M 40°C
Type of power source: M AC power supply [0 DC power supply L] Battery
Operating voltage range: Vnom: ] 120V/60Hz D) X Vdc
perating voltage range- ' 1 240V/50Hz O X Vdc
Antenna Characteristic
Antenna assembly Gain (dBi) Frequency Band (MHz) Impedance(Q)
1 5.35 2400 — 2483.5 50
Hardware information
Software (if applicable): V.: To be provided by customer

N° 163647-742968-A
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CHANNEL PLAN

Channel Frequency (MHz) Channel Frequency (MHz) Channel Frequency (MHz)
Cmin: 0 2402 27 2429 54 2456
1 2403 28 2430 55 2457
2 2404 29 2431 56 2458
3 2405 30 2432 57 2459
4 2406 31 2433 58 2460
5 2407 32 2434 59 2461
6 2408 33 2435 60 2462
7 2409 34 2436 61 2463
8 2410 35 2437 62 2464
9 2411 36 2438 63 2465
10 2412 37 2439 64 2466
11 2413 38 2440 65 2467
12 2414 39 2441 66 2468
13 2415 40 2442 67 2469
14 2416 41 2443 68 2470
15 2417 42 2444 69 2471
16 2418 43 2445 70 2472
17 2419 44 2446 71 2473
18 2420 45 2447 72 2474
19 2421 46 2448 73 2475
20 2422 47 2449 74 2476
21 2423 48 2450 75 2477
22 2424 49 2451 76 2478
23 2425 50 2452 77 2479
24 2426 51 2453 Cmax: 78 2480
25 2427 52 2454
26 2428 53 2455
DATA RATE
Available Modulation Max. Data Rate Packet Worst Case
for EUT type (Mbps) type Modulation
GFSK 1 1-DM1 O
GFSK 1 1-DH1 O
7 GFSK 1 1-DM3 O
GFSK 1 1-DH3 O
GFSK 1 1-DM5 O
GFSK 1 1-DH5 ]
O GFSK 1 AUX1 O
/4 DQPSK 2 2-DH1 O
/4 DQPSK 2 2-DH3 O
7 /4 DQPSK 2 2-DH5 ]
8DPSK 3 3-DH1 O
8DPSK 3 3-DH3 O
8DPSK 3 3-DH5 ]
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22, RUNNING MODE

Test mode Description of test mode

Test mode 1 Permanent emission with modulation on a fixed channel in the data rate that produced the highest
power

Test mode 2 Permanent emission with modulation & hopping in the data rate that produced the highest power

Test

Running mode

Occupied Bandwidth

M Test mode 1 (1)

O Alternative test mode()

20dB Bandwidth

M Test mode 1 (1)

O Alternative test mode()

Number of Hopping Frequency

M Test mode 2 (1)

O Alternative test mode()

Carrier Frequency Separation

Test mode 1 (1)

O Alternative test mode()

Time of Occupancy

¥ Test mode 2 (1)

O Alternative test mode()

Duty Cycle

M Test mode 1 (1)

O Alternative test mode()

Maximum Conducted Output Power

M Test mode 1 (1)

O Alternative test mode()

Conducted Spurious Emission at the Band Edge

M Test mode 1 (1)

O Alternative test mode()

Unwanted Emissions into Non-Restricted Frequency Bands

M Test mode 1 (1)

[J Alternative test mode()

AC Power Line Conducted Emission

M Test mode 2 (1)

O Alternative test mode()

Unwanted Emissions into Restricted Frequency Bands

M Test mode 1 (1)

O Alternative test mode()

(1) Following commands with the specific test software “Teraterm” are used to set the product:
a. — Seedocument “BT _ Sagem Mini - SBD Commands of MSB.docx”(provided by customer) for the

command used during test.
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23. EQUIPMENT LABELLING

48 RUEIL CEDEX-FRANCE
191480081-

e - )
S— e(UL) us Sacemcom
MSO Part Number: 43640 Mini Sound Box MSBDV00
LISTED 253837310-ind
Code barre type 128 E308616 20V= ZA
CAN ICES-3(B)/NMB-3(B) SSID : amplify-eeff
MAC : aa:bb:cc:dd:ee:ff FCC ID: VW3MSBDV00 Made in China
FCTRY S/N : XXXXXXXXX Manufactured under license from Dolby Laboratories. Dolby, Dolby ,
\ Audio and the double-D symbol are trademarks of Dolby Laboratories. /

24. EQUIPMENT MODIFICATION

¥ None O Modification:

TEST REPORT
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3. OccuPIED BANDWIDTH

3.1. TEST CONDITIONS

Test performed by : Julien Palard
Date of test : October 28, 2019
Ambient temperature 122 °C

Relative humidity :39 %

3.2. TEST SETUP

- The Equipment under Test is installed:
¥ On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
v Conducted Method
O Radiated Method

- Test Procedure:
0 RSS-Gen Issue 5 § 6.7
v ANSI C63.10 §6.9.2

Measurement Procedure:

a) RBW shall be in the range of 1% to 5% of the anticipated occupied bandwidth

b) Set the video bandwidth (VBW) = 3 x RBW

c) SPAN = Capture all products of the modulation process
d) Detector = Peak.

e) Trace mode = max hold.

f) Sweep = auto couple.

g) Allow the trace to stabilize.

h) OBW 99% function of spectrum analyzer used

Attenuator

Spectrum
analyser

or
EMI receiver

Test set up of Occupied Bandwidth

TEST REPORT
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Photograph for Occupied bandwidth

3.3. LIMIT

None

3.4. TEST EQUIPMENT LIST

Registration
Apparatus Trade Mark Type humber Cal_Date Cal_Due
Calibrated with Calibrated with
Power supply KIKUSUI PCR500M A7040079 multimeter multimeter
Multimeter Keithley 2000 A1241084 2018/12 2020/12
Cable +2'gg’§””ate“r PASTERNACK PE350-150CM A5329868 2018/12 2019/12
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2019/01 2021/01

Note: In our quality system, the test equipment calibration due is more & less 2 months

TEST REPORT
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3.5. RESULTS

Occupied Bandwidth
Cmin Cnom
Spectrum ] N spectrum ] b al
Ref Lewel 15,00 dbrm Offset 22 30 dE = RBW 30 kHz  Compatible F5u Ref Lewel 15,00 dbrn Offset 22 30 d2 = RBW 30 kHz  Compatible F5U
Att A0 dE  BWT  £3.2 us e VBW 100 kHz  Mode suto FET _ input 1 &0 Att 10 dE BWT  £3.2 us e VBW 100 bz Mode auto FET__ Input 1 4C
[0 view 1FK view
e Mi[1] 0.27 dB . Mi[1]
e 2.401973130 GH. e i
Bl M Oce B sus.s96700109 kizfilf " O By
-10 dBy T — -10 dBy 1 =
i ¥ ¥ ¥l
20 B - 20 B -
L - dBm
40 dEm -+ 40 dEm
50 dbm - - 50 dbm
50 db - : 50 dB
-70 B -70 B
20 dim 20 dBm
CF 2.402 GHz 320 E_E Span 5.0 MHz CF 2.441 GHz 320 E Span 5.0 MHz
Markar J J
Type | Rel | Tre K-value ¥-walug X-valug ¥-valug
CH 1 240157313 GHz -0.27 dbm 7 AM09E109 GHZ 1.43 dBrm I
Ti 1 2401535015 GHz -17.64 dbm 2440543671 GHz ~16.03 dBrm
T2 |1 2402440611 GHe -12.06 dbm | 2.441448403 GHz -16.54 dbrm |
Date: 28.0CT.2019 10:29:06 Date: 28.0CT.2019 10:27:10
Cmax
Spectrum ]
Ref Loval 15,00 dbm  Offset 2230 dE = RBW 30 iz Gompatible F51
1008 SWT 632 us @ VBW 100 kHz Mode Auto FET Input 1 AC
1Pk View
MiI[1]) 1.47 dB:
| 2.4790BB750 GH
+ Oce Bw D04, 190494047 kH 2|
-10dEm - =
Vi ¥
20dm
8
cBm
i
a8
70 dém
0dBm
CF 2.48 GHz 32001 pts Span 5.0 MHz
| Ref | Tre ¥-valug | ¥-value Function | Function Result
247938075 GHz | L7 dan |
2. 479552201 GHz | -1E.56 dBm Occ Bw | 904190494047 kHz
2. 480456392 GHz | 16,40 dBm | [
i — i
te: 28.0CT.2019 10:34:15
| Channel Occupied Bandwidth (MHz)
| Cmin 0.906
| Cnom 0.906
| Cmax 0.904
o 1 .
N° 163647-742968-A Version : 01 Page 12/88



Occupied Bandwidth
(2-DH5)

Cmin

Cnom

Spectrum ]

=)

Spectrum ]
Ref Level 1500 dém  Offset 22.30 dB & RBW 30 kHz  Compaotible FSU Ref Level 1500 dém  Offset 2230 de & RBW 30 kHz  Compatible FSU
Att 10dB_ SWT £3.2 ys & VBW 100 kHz Mode Auto FET  Input 1 AC Att 10dB  SWT £3.2 yz w VBW 100 kHz  Mode Auto FET  Input 1 AC
(o 17k View 17k View
o MI[L] H.15d o= | ML) 2.53 d
2.401972810 GH 2.4409R80940 GH
. Oce B 1207618512 MHz! . " Oce By 1207306022 MHz!
dRr 4 dRrr ¥
10 clbm - 10 dlbm = ==
T1 72 3 L
= ¥ 13
20 dém - - 20 dém
-0 dib -0 db
40 dB 40 dB
50 cm 50 dem Cad il
) im 8 e
-70 db -70 dB
-804 -20 48
CF 2.402 GHz 32001 pts span 5.0 MHz ||| oF 2.441 GHz 32001 pts Span 5.0 MHz
_Type | Ref | Trc | X-valug ¥-walug Function | Function Result 1| _type| Ref | Tre| X-valug ¥ -valug Function | Function Result |
M1 1 2 40157281 GHZ —+.15 dBm | ML 1 2 4S05E054 GHZ -Z.53 dbrn | ___
Ti 1| 2.401322832 GH2 -19.11 dém Ti 1) 2440390175 GHz -17.55 dBm Qe B | 1.207306022 MHz |
__ T2 1] 2.40250045GHz | -194ddem | | ||} T2 | 1| 2441507481 GHz | -17.87 dbm
— .
Fl Fl
Date: 28.0CT.2019 10:36:53 Date: 28.0CT.2019 10:38:01
Cmax
Spectrum ]
Ref Leval 1500 dém Offset 22.30 dB & RBW 30 kHz Gompatible FSU
10 dB  SWT £3.2 us @ VBW 100 kHz  Mode Auto FET Imllt 1 AC
17k view
M1} -2.03 dB
2.ATIUHE2E0 GH
# Oce By 1.209024718 MH2
-10 gBm = —
J <
-70 diém
-&0 dém
CF 2,48 GHz 3‘2_001 pts Szun 5.0 MHz
| Ref | Tre ¥-valug ¥-walue Function | Function Result |
2.47958828 GHz | i
2.479397831 GHz Occ Bw | 1.2090247 18 MHz
2. 480606856 GH: | _§
te: 28.0CT.2019 10:39:21

| Channel Occupied Bandwidth (MHz)
| Cmin 1.2076

Cnom 1.2073

Cmax 1.2090

N° 163647-742968-A
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Occupied Bandwidth
(3-DH5)

Cmin Cnom
Spectrum ] N spectrum ] =
Ref Lavel 15,00 dBr1 Offset 22.90 db = RBW 30 kHz  Compotible FSU Ref Lavel 15,00 dbr Offset 22 30 dE = RBW 30 ki Compatible FsU
Att 10db  SWT 63215  VBW 100 kkz _Mode futo FET _Input 1 AC 1008 SWT 632 us @ VBW 100 bz Mode auto FET _ Input 1 AC
1Pk View
— CETEY] .00 a8 M) 7,16 dBr
2.401972810 GH 2.440980780 GH.
- o Oce Bw 1200068473 MHz M Oce Bw 1.209649698 MHz
i v
10 - = -
F) 11 -
11 £ 3 v
20 dim 5 . -
30 i
A0 e
<30 b
&0, g8
70 dB
‘adan
CF 2.402 GHz 32001 pts Span 5.0 MHz 32001 pts Span 5.0 MHz
Type | Ref | Tre X-valug | v-value | Function Function Result | vpe | Ref | Tre | X-valug | ¥ -valug Function | Function Result |
[ 1 240197281 GHz | ~4,00 dim _ - 244036078 GHz 2.16 dbrm I D
Til | 2401377932 GHz 10,74 dBm Dt Bw 1208668473 Mz 1 2.A403EE17E GHz | -17.9% dem Oce Bw | 1. 209640608 Mz
T2l [ il -17.42 d8m | il | __2.541504835 GHz | |
) B | -
] ] )il
Date: 28.0CT.2019 10:44:39 Date: 28.0CT.2019 10:47:22
Cmax
Spectrum ]
Ref Loval 15,00 dbm  Offset 22 30 dE = RBW 30 iz Gompatible F5U
Att 10ds SWT 632 us @ VBW 100 kHz Mode Austo FET_Input 1 AC
TPk View
M) ERTTT]
2.479088750 GH
| Oct: Bw 1209649698 MH2
Tz
T3
7 v
50 dBm
CF 2,48 GHz 3‘2_051 pts Szun 5.0 MHz
Ref | Trc | X-walug | Y-value Function | Function Result |
T 247938875 GHz | ~2.18 dbm |
2479393144 GHz | -17.81 dém Cec 8w | 1.209549598 Mz
2480602794 GHz | -15.54 cBm | [ }
)il
te: 28.0CT.2019 10:49:01
| Channel Occupied Bandwidth (MHz)
| Cmin 1.2088
Cnom 1.2096
Cmax 1.2096

3.6. CONCLUSION

Occupied Channel Bandwidth measurement performed on the sample of the product SAGEMCOM Mini Sound Box
MSBDVO00, SN: 253837310, in configuration and description presented in this test report, show levels compliant to the
47 CFR PART 15.247 & RSS-GEN ISSUE 5 limits.
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4, 20DB EmMISSION BANDWIDTH

41. TEST CONDITIONS

Test performed by : Julien Palard
Date of test : October 28, 2019
Ambient temperature 122 °C

Relative humidity :39 %

42. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
v Conducted Method
O Radiated Method

- Test Procedure:
¥ ANSI C63.10 § 6.9.2:

E.U.T Attenuator

Spectrum
analyser

or
EMI receiver

Test set up of 20dB Emission Bandwidth

TEST REPORT
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Photograph for 20dB emission bandwidth

43. LIMIT

No Limit

44. TEST EQUIPMENT LIST

Apparatus Trade Mark Type Rer?li?'t‘rt)a:ion Cal_Date Cal_Due
Power supply KIKUSUI PCR500M A7040079 Caliorated with Calbrated with
Multimeter Keithley 2000 A1241084 2018/12 2020/12
Cable +2’:)‘geB”“ate“r PASTERNACK PE350-150CM A5329868 2018/12 2019/12
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2019/01 2021/01

Note: In our quality system, the test equipment calibration due is more & less 2 months

TEST REPORT
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45.

RESULTS

)i

28.0CT.2019

Date: 11:06:53

Cmin Cnom
Spectrum ] 5] Spectrim
Rof Level 1500 dém  Offset 22.30 dB & RBW 30 kHz Compotible FSU Rof Level 1500 ¢8m  Offset 22,30 & & RBW 30 kHz Compatible Fsu
Att 10 dB  SWT 63.2 us & VBW 100 kHz  Mode Auto FET IEEIIt 1 AC 10 4B EWT 63,2 s ® VBW 100 kHz  Mode Auto FET !_"E 1 AC
lle17r vew 1Pk View
o MI[L] 007 d i M) 181 dB
2.A0197A0010 GH " 2 AHI9R0THZ0 GHe
- 5 ndB 20.00 d . vl (] 20.00 0B
el i B 1006844000 MH 0 dem B 1.005812000 MH
q factor 2385. +_ 0 factor 2426
<10 dbm - -10 ddm
- 1 T2
T 173
20 d8m i L2 %
-30dn
40 dB
50 B
dim
-70dB
&0ds
CF 2,402 GHz 22001 pts Span 3.0 MHz CF 2,441 GHz 32001 pts Span 3.0 MHz
| Ref | Tre | K-value Function Result e | Ref | Trc | H-valug ¥ evalue Function | Function Result ]‘
M 1] ADI9TA00L GHz | -D.020Bm | ndBdown | 1006344 MHz | | L] . +40980782 GHZ
T. 1 1469172 GH2 i 440497609 GH2 -1
T 1] ADZA9E01E GHz or 5.6 i 441503427 GHz 18
SR —
i
Date: 28.0CT.2019 11:03:29 te: 28.0CT.2019 11:05:10
Cmax
Spectrum ]
Ref Level 1500 dém Offset 22,30 d& & RBW 30 kHz Compatible (2-11)
10dE  SWT 63,2 s & VBW 100 kHz _ Mode Auto FFT _ Imput 1 AC
1Pk View
Mil1] 1,92 dB
o l 2.4790899 130 GHz
k| noB 20,00 df
By 1008906000 MH
(} factor 2458.1
Ti T2
_¥ ki
-0 dbm
CF 248 GHx 22001 pts Span 3.0 MHz
arkier
W-walue | Function | Function Result |

Channel 20dB Bandwidth (MHz)
Cmin 1.007
Cnom 1.006
Cmax 1.009

N° 163647-742968-A
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/4 DQPSK (2-DH5)
Cmin Cnom
Spectrum ] “g?. Spectrum ]
Ref Level 15,00 dBm  Offset 22,30 dB = RBW 30 kH:  Compatible FSU wl.evul 15,00 dbm  OAfset 2230 dE & RBW 30 kHz  Compatible =0
10d6 BWT 63,2 s e VBW 100 kHz  Modae Auto FET  Input 1 AC 10dE  SWT  E3.2 us e VBW 100 kHz  Mode auto FET  Input 1 AC

LPIc Waew
MI[1] -a.a0d 108 M1[1] 7284
ZADI9TZI070 GH 2 AAGOB 10630 GH
- ndi 20.00 d - M ndR 20.00 d
Y B 1.352583000 MHz il B 1351552000 MH
0 tactor 1775. - q factor, 1B06.1
Frrg A0 dbm - e,
T4 T i 11 T2
v Hd X
30 di
40 B
-70 dB
&0 dB
Span 3.0 MHz ||| CF 2,441 GHz 32001 pts Span 3.0 MHz
X-walue | e wralue J Function Function Result I | Rref t Tre ¥-value Function Result |
401072907 GHz | S0 d8m | ndB down 1.352583 MH2 | | 1 440981063 GHz 1.351552 MH2
401308615 GHz nde. 1 40317053 GH2
402661198 GHz : am | Q factor 78 T i A416EEA4 GHE
e — _— ]’[ —.
Date: 28.0CT.2019 11:08:50 Date: 28.0CT.2019 11:09:54
Cmax
Spectrum ]
RB('Lwal 1500 dém  Offset 22,30 B & RBW 30 kHz  Compatible FSUY
10dB  BWT 63,2 ps & VBW 100 kHz  Mode Auto FFT _ Input 1 4C
Mil1] -1.82 dB
24790888440 GHE
) nof 20,00
B 1, 350BDZ000 MH
(} factor 1835,
Tl T2
v v
22001 pts Span 3.0 MHz
X-valus ¥ovalue | Function | Function Result |
 4TISEEE44 GHz -1.82d8m  ndB dos 1.350802 M-z
EL2 GHZ -21.81 dim |
Hz -21.22 dam 0 fa

te: 28.0CT.2019 11:10:53

| Channel 20dB Bandwidth (MHz)
Cmin 1.3526
Cnom 1.3516

| Cmax 1.3508
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Cmin Cnom
Spectrum ] “g:r' Spectrum ] “v'
Rof Level 15,00 dbm  Offset 22.30 dB & RBW 320 kHz Compatible FSU Rof Level 1500 dém  Offset 22.30 d& & RBW 30 kHz Compotible FSU
10 d6  SWT 63,2 ps & VBW 100 kHz  Mode Auto FET  Input 1 AC 10 dB  SWT £3.2 yz w VBW 100 kHz  Mode Auto FET  Input 1 aC
mMi[1] -3.88 dB M1[1] 723 dB
ZADIDTAIRAD GH 2 AAGOB 14380 GH
- ndi 20.00 d M ndR 20.00 d
Y B 1.338802000 MHz B 1.339177000 MH
0 factor 1794.1) Q factor 18227
T4 3 T1 1
7 = b w
JZ001 ESE SEﬂn 3.0 MHz 32001 pts Span 3.0 MHz
2 | Ref | Tre X-value | v-value | Function Function Result ype | Ref | Tre | X-value Function Result
1 5 40197 21B8 GHZ | -3,58 d&m nde down 1.336202 MHz 1 OIS 1438 GHz — ndBdown | 133
1 2.40131049 GHz 1] 440318271 GH2
1| 2402649292 GHz 1] AH1657448 GHz
—
Date: 28.0CT.2019 11:12:18 Date: 28.0CT.2019 11:13:23
Cmax
Spectrum ]
Ref Level 1500 dbm  Offset 22,30 8 & RBW 30 kHz  Compatible FSUY
At 10dB  BWT 63,2 ps & VBW 100 kHz  Mode Auto FFT_ Input 1 &C
1Pk View
Mil1] -1.87 dB
24799890320 GHz
M) nk 20,00 df
B 1,339 739000 MH
Qdnctor 1851.1
T T2
v
CF 2.48 GHz 22001 pts Span 3.0 MHz
arker
Type | Ref | Tre | X-valus W-walue | Function |
M | 1. 2.479980032 GHz 187 d8m  ndB down |
1 2.470325771 GHz -21.86 dim |
1 2.49066551 GH2 -21.86dem (O factor
—_—

te: 28.0CT.2019 11:14:52

| Channel 20dB Bandwidth (MHz)
Cmin 1.339
Cnom 1.339

| Cmax 1.340

46. CONCLUSION

20dB Emission Bandwidth measurement performed on the sample of the product SAGEMCOM Mini Sound Box
MSBDV00, SN: 253837310, in configuration and description presented in this test report, show levels compliant to the
47 CFR PART 15.247 & RSS 247 ISSUE 2 limits.
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5. CARRIER FREQUENCY SEPARATION

51. TEST CONDITIONS

Test performed by : Julien Palard
Date of test : October 28, 2019
Ambient temperature 122 °C

Relative humidity :39 %

5.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
v Conducted Method
O Radiated Method

- Test Procedure:
¥ ANSI C63.10 § 7.8.2:

EUT Attenuator

Spectrum
analyser

or
EMI receiver

Test set up of Carrier Frequency Separation

TEST REPORT
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Photograph for Carrier Frequency Separation

5.3. LIMIT

Carrier Frequency Separation shall be at least two-thirds of the 20dB Bandwidth

54. TEST EQUIPMENT LIST

Apparatus Trade Mark Type Rer?li?'t‘rt)a:ion Cal_Date Cal_Due
Power supply KIKUSUI PCR500M A7040079 Caliorated with Calbrated with
Multimeter Keithley 2000 A1241084 2018/12 2020/12
Cable +2’:)‘geB”“ate“r PASTERNACK PE350-150CM A5329868 2018/12 2019/12
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2019/01 2021/01

Note: In our quality system, the test equipment calibration due is more & less 2 months

TEST REPORT
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5.5. RESULTS

GFSK (DH5)

Cmin

Cnom

Spectrum ] Spectrum
Ref Level 18,30 dBm  Offset 22,50 22 = RBW 30 kHz  Gompatible F5U Ref Level 18,30 dBm  Offset 22,30 o2 = RBW 30 kHz  Gompatible F5U
Att 15dB  SWY 63,2 pus e VBW 100 kHz  Mode Auto FFT__Imput 1 AC Att 15dB WY 03,27 us e VBW 100 kHz  Mode Auto FFT__Input 1 4C
1Pk View @2Pk Mak 1Pk View@2Pk View
D2(2] 0.09 d8 D2(2)] 0.10 de
10 dE 10003750 ME2 10 de 1.0008440 M2
Mi1f1] 0106 dBm M1 mMi[1] ‘s 1.72 dBm
i bl 2 24020411080 GH =i b il 24400486000 GH
0 derm- P v 0 derm- . T
= \
N G -10 dém Al A
a A o i Wi
e ¥ e, i [
R o / T,
L ju? Ak \
Fik |rl I+
f I .
an W P W W
N 7
\ / 1
i Wi N f i
by ' 4
v.-\‘""'r W/ b
CF 2.4025 GHz J2001 pts Span 3.0 MHz 32001 pts Span 3.0 MHz
Tre | ¥-value w-valus Function | Function Resull Till_T Tre | X-value w-valus Function | Function Resull |
1] 2402041108 GH2 -0.06 dBm M1 | 4] 2.440048608 GH2 1,72 dBm
I 1.000375 MHz 0.09 d& | D2l w1 2 1.000844 MHz 0.10 dB
— — -
Date: 28.0CT.2019 12:01:42 te: 28.0CT.2019 12:04:05
Cmax
Spectrum ] :%'
Ref Loval 1830 dim  Offset 22,50 08 = RBW 30 kHz Compatible F5U
Att L5 0B BWT 63,2 ps @ VBW 100 kHz  Mode Auto FET _ Imput 1 4C
1Pk View @E2Pk View
Dz[2] 0,62 d
10 d&m 10009370 MHz
M1 M1[1] . A4 dBrm
b Y WL 2.4790562010 GH
- T
LY
J M
7 Dl WY
J v,
20 dbm - -
&4 ey
30 dbm 7 a —
= il W_ A
~
50 dBm - e
o )
At
B
GF 2,4795 GHz 32001 pts Span 3.0 MHz
Ref | Trc X-value ¥ovalug ] Function | _Function Result
1 2.479056201 GHZ 1.54 dam
Ml 2l 1.000937 MHz 0.62 db
e

te: 28.0CT.2019 13:11:35

Channel Carrier Frequency Separation (MHz) Limit (MHz)
Cmin 1.00 Minimum 2/3 of 20dB Emission Bandwidth
Cnom 1.00 Minimum 2/3 of 20dB Emission Bandwidth
Cmax 1.00 Minimum 2/3 of 20dB Emission Bandwidth

N° 163647-742968-A

TEST REPORT
Version : 01

Page 22/88



/4 DQPSK (2-DH5)

Cmin

Cnom

Spectrum ]

Spectrum

Rof Level 18,30 ¢B8m  Offset 22,30 d& & RBW 30 kHr Compatible Fsu Rof Level 18,30 ¢Bm  Offset 22,30 & & RBW 30 kHz Compatible Fsu
ALt 15 4B BWT 03,2 us & VBW 100 kHz  Mode Auto FET  Imput 1 AC ALt 15 dB EWT 63,2 us ® VBW 100 kHz  Mode Auto FET  Input 1 AC
19k View@ZFk View 17k View@2Fk View
GEE] GEE] 0.12 a8
10 dB 10 d 10001870 Mz
Mi[1] -a.. Mi[1] -1.52 dBm
" 24019720540 GH M1 e 24399804540 GH
oz _!'_ ,"\ A
. . LA
= i’ -’\_"‘,{“ A A ™ W ‘/‘L’\w'\n .
R N )
o s W e,
™~
/ Ay i \
A
! J'l iy
/ / \ y
—~] I, =
e 'f‘m\_u_'_ o M e -\/‘
I2001 pts Span 3.0 MHz J2001 pts Span 3.0 MHz
e | x-valus w-valup Function Resull | e | x-value w-valus Function | Function Resull |
i _A0L97295% GH2 ~3.31 dbm 1| 2.4399B045% GHE ~1.52 dBrn
A 1.000281 MHz 0.16 d6 | 2/ 1.000187 MHz 0.12 df |
— —— —
te: 28.0CT.2019 13:13:24 te: 28.0CT.2019 13:18:26
Cmax
Spectrum ] %‘
Hef Level 12.30 dbm  Offset 22,30 d& & RBW 30 kHz Compatible FSUY
Att 15d8  SWT 63,2 s & VBW 100 kiz _ Mode Auto FFT _ Imput 1 AC
1Pk Yiew @2Pk View
p2z] 0.4 d
1LO0D7H00 MHz
w1l -1.18 dB
M1 o2 2.4 7098 78600 GH
Wt
i W [ e AT
A H\
7 T \
/ \
a7 -
,fv RVarat (PALSLYY oot : A,
Sﬂinl pts BEm 3.0 MHz
Ref | Tre | X-value w-walue | Function | Function Result |
-1.18 dem
0,14 dB

te: 28.0CT.2019 13:20:08

| Channel Carrier Frequency Separation (MHz) Limit (MHz)
Cmin 1.00 Minimum 2/3 of 20dB Emission Bandwidth
Cnom 1.00 Minimum 2/3 of 20dB Emission Bandwidth
| Cmax 1.00 Minimum 2/3 of 20dB Emission Bandwidth

N° 163647-742968-A
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Cmin Cnom
Spectrurm Spectrum ] ‘%‘
Ref Lavel 15,30 ¢8m  Offset 22,30 38 & RBW 30 kHz  Gompatible F5LI Ref Lavel 15,30 dém  Offset 22,30 38 & RBW 30 kHz Gompatible F5U
15dB  SWT G3.2 ps & VBW 100 kHz Mode Auto FFT_ Imput 1 40 At 15 dE  SWT 63.2 us & VAW 100 kHz  Mode Auto FFT
1Pk View@2Fk View
D221 D21zl
Mif1] -1.76 dBm mMif1]
240213686990 GH M1 =
od i N
et L e
Fadli N
'} \
/ ,
Fj 1
] .
I .,-‘\_r\_\' AN s
=
=
Span 3.0 MHz 32001 pts Span 3.0 MHz
X-value Function Result X-value Function | Function Result |
2.402138659 GHz 2.4350B0641 GHz
02 M1l 2] 1.0045 MHz | e I __l———————— D21 M1l 2| 7 MHz |
e

Date: 28.0CT.2019 13:22:53 te: 28.0CT.2019 13:25:13

Cmax
Spectrum ]
Ref Loval 12350 dm  Offset 22,30 92 & RBW 30 kHz  Compatible F5L
ALt 15 dB  BWT 63.2 ys & VBW 100 kHz Mode Auto FFT __ Input 1 4C
1Pk View @2Pk View
D2(Z] 0.05 d
10006560 MHz
Mif1] -1.06 dBir
M1 s 2. ATBORATOI0 GH
b,
e . i J\_w.-nr-
P oy
a koY
f \
/
/
/ \
g LS
. o~ mi |
=y P 3 g
- P V] f it
CF 2.4795 GHz 32001 Et! sgnn 3.0 MHz
Rref | Trc | X-value W -walue | Function | _Function Result |
1 2.478988703 GHz -1.06 d&m
2] M1 2 1.000656 MHz | 0.05 dB

te: 28.0CT.2019 13:26:40

| Channel Carrier Frequency Separation (MHz) Limit (MHz)

| Cmin 1.00 Minimum 2/3 of 20dB Emission Bandwidth
| Cnom 1.00 Minimum 2/3 of 20dB Emission Bandwidth
| Cmax 1.00 Minimum 2/3 of 20dB Emission Bandwidth

56. CONCLUSION

Carrier Frequency Separation measurement performed on the sample of the product SAGEMCOM Mini Sound Box
MSBDV00, SN: 253837310, in configuration and description presented in this test report, show levels compliant to the
47 CFR PART 15.247 & RSS-GEN ISSUE 5 limits.
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6. NUMBER OF HOPPING FREQUENCY

6.1. TEST CONDITIONS

Test performed by : Julien Palard
Date of test : October 28, 2019
Ambient temperature 122 °C

Relative humidity :39 %

6.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
v Conducted Method
O Radiated Method

- Test Procedure:
v ANSI C63.10 § 7.8.3:

E.U.T Attenuator

Spectrum
analyser

or
EMI receiver

Test set up of Number of Hopping Frequency

TEST REPORT

N° 163647-742968-A Version : 01

Page 25/88



Photograph for Number of Frequency Hopping

6.3. LIMIT

Number of Hopping Frequencies shall be at least 15 channels

6.4. TEST EQUIPMENT LIST

Apparatus Trade Mark Type Rer?li?'t‘r::ion Cal_Date Cal_Due
Power supply KIKUSUI PCR500M A7040079 Caliorated with Calbrated with
Multimeter Keithley 2000 A1241084 2018/12 2020/12
Cable +2'g‘geB””ate“r PASTERNACK PE350-150CM A5329868 2018/12 2019/12
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2019/01 2021/01

Note: In our quality system, the test equipment calibration due is more & less 2 months

TEST REPORT
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RESULTS

GFSK (DH5)
Call
Spectrum 2 @] :%v:'
Ref Level 19.00 dém Offset 22,30 d& & RBW 200 kHz Compatible FSU
Att 57 ps @ YBW 1 MHz Mode suto FFT  Input 1 AC
O 1Pk Yiew
Mi[1] 5.79 dBm
2.45714950 GHz
10 dBm 1oL
; ! i o ,
o dsme| N1 g r‘ 'l} il 'iiﬂp!i”“irlﬁﬂ I ‘Fwﬂm‘l 1 ,‘[hl"lifi_' _‘”ﬁfl ﬂf!lli‘ W!H i j’_l”hf ”|i1|l||1\| I
' v e T h
LR AL
0o 1 AL A AL A ;[
-20 dem ‘I “
-30 dBm |: !
-40 dBm | \
50 dem J {
hifyiber Y e
-60 dBm
70 dem
F2
1
CF 2.44 GHz 32001 pts Span 100.0 MHz
ate: 28.0CT.2019 13:44:19
Channel Number of Hopping Frequencies Limit
Call 79 Minimum 15

N° 163647-742968-A
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/4 DQPSK (2-DH5)

Call

Spectrum 2 @] .

Ref Level 19.00 dém Offset 22,30 d& & RBW 200 kHz Compatible FSU
Att 15 dB  8SWT 7 Us @ ¥YBW 1 MHz Mode Auto FFT  Input 1 AC
O 1Pk Wiew

Mi1[1] 1.65 dBm

2.45714950 GHz
15 dBm

10 dBm

S dBm

0 dBm r& f“r‘rr\,.l"ﬂﬂf‘rmrlﬁﬁmm{ T

-5 dBm

-10 dBm

-15 dBm

-20 dBm

-25 dBm

F2
Fll.

-30 dBm—j— i
CF 2.44 GHz 32001 pts Span 100.0 MHz

ate: 28.0CT.2019 13:48:12

Channel Number of Hopping Frequencies Limit

Call 78 Minimum 15

TEST REPORT
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8DPSK (3-DH5)
Call

Spectrum 2 @] .

Ref Level 15.00 dém Offset 22,30 d& & RBW 200 kHz Compatible FSU
Att 10dB8  S8SWT 7 Us @ ¥YBW 1 MHz Mode Auto FFT  Input 1 AC
O 1Pk Wiew

Mi1[1] 1.98 dBm
2.46095870 GHz
10 dBm

S dBm

0 dBm ﬁaﬁr ﬁ;ﬁr”

-5 dBm

T

-10 dBm

-15 dBm

-20 dBm

-25 dBm

-30 dBm

Fz2

Fll
[
CF 2.44 GHz 32001 pts Span 100.0 MHz

ate: 28.0CT.2019 13:53:45

| Channel Number of Hopping Frequencies Limit
| Call 78 Minimum 15

6.6. CONCLUSION

Number of Frequency Hopping measurement performed on the sample of the product SAGEMCOM Mini Sound Box
MSBDV00, SN: 253837310, in configuration and description presented in this test report, show levels compliant to the
47 CFR PART 15.247 & RSS-GEN ISSUE 5 limits.
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7. TIME OF OCCUPANCY

71. TEST CONDITIONS

Test performed by : Julien Palard
Date of test : October 28, 2019
Ambient temperature 122 °C

Relative humidity :39 %

7.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
v Conducted Method
O Radiated Method

- Test Procedure:
v ANSIC63.10§7.8.4

E.U.T Attenuator

Spectrum
analyser

or
EMI receiver

Test set up of Time of Occupancy

TEST REPORT
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Photograph for Time of Occupancy

7.3. LIMIT

The Time of Occupancy shall not exceed 0.4s within any period of 0.4s multiplied by the number of hopping channels

employed

7.4. TEST EQUIPMENT LIST

Apparatus Trade Mark Type Rer?li?:‘rt)a;ion Cal_Date Cal_Due
Power supply KIKUSUI PCR500M A7040079 Callorated with Calbrated with
Multimeter Keithley 2000 A1241084 2018/12 2020/12
Cable +2f)‘gg””ate“r PASTERNACK PE350-150CM A5329868 2018/12 2019/12
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2019/01 2021/01

Note: In our quality system, the test equipment calibration due is more & less 2 months

TEST REPORT
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7.5. RESULTS

| Burst Length
| GFSK

Number of Hopping - )
Packet Type Burst Length (ms) during Time of Time of Occupancy (ms) Io"écnﬁ oafr;l'lmzamc;f)
Occupancy pancy
DH1 0.384 320 122.88 400
| DH3 1.641 112 183.79 400
| DH5 2.889 77 222.45 400

Note: Period of 31.6 seconds (79 channels x 0.4)

TEST REPORT
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| Burst Length
| 4 DQPSK
2DH3

' ”IFHJ}W!L‘I 'E"" WU'FIII;'W

Number of Hopping .. .
Packet Type Burst Length (ms) during Time of Time of Occupancy (ms) (IS'C";'J o;r;l' |m(emc;f)
Occupancy pancy
2DH1 0.390 332 129.48 400
2DH3 1.643 143 234.95 400
2DH5 2.893 83 240.12 400

Note: Period of 31.6 seconds (79 channels x 0.4)
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Burst Length
8DPSK

T
WAk OWT DS e VW e

T2.30 L = WO L

T O
11 A8 - AT

2308 = MW L Sbi Compatie T30
Fra s VW 1M

Time of Occupancy

Lo gt | T | AL WA | AC
S vt
I T wi I T T w T G

| i J | | O i
el = T "‘!'."“._‘I":l“:":' Y T  fmaad ﬂ_jplﬁn'ul )uir’?p"[’?_’:-i’,‘ph" .f'ﬁ"‘ilri‘ jq‘ﬁﬁﬁﬂ‘ﬂ' q‘{'rr_f'_l-‘.i"', W iimﬂlm%*m’!‘ﬂ'ﬁ
n e 1 o 2R — e
1 | | |
4 L ‘I . .

|
1 B |

|
: !
i1 ]
-
AL EEIN

Eat Ll £

o

- Dt 52
158 = 0WT

20 A = W T
MY - VAW )

Number of Hopping . .
Packet Type Burst Length (ms) during Time of Time of Occupancy (ms) Io_lécn:j oafr;l'lmzemc;f)
Occupancy pancy
3DHA1 0.390 312 121.68 400
| 3DH3 1.642 137 224.95 400
| 3DH5 2.893 81 234.33 400

Note: Period of 31.6 seconds (79 channels x 0.4)

7.6.

CONCLUSION

Time of Occupancy measurement performed on the sample of the product SAGEMCOM Mini Sound Box MSBDVO00,
SN: 253837310, in configuration and description presented in this test report, show levels compliant to the 47 CFR PART
15.247 & RSS-GEN ISSUE 5 limits.
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8. DuTty CYCLE

81. TEST CONDITIONS

Test performed by : Julien Palard
Date of test : October 28, 2019
Ambient temperature 122 °C

Relative humidity :39 %

8.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
v Conducted Method
O Radiated Method

- Test Procedure:
¥ ANSI C63.10 § 11.6

Spectrum
analyser
E.U.T Attenuator y
or
EMI receiver
Test set up of Duty Cycle
TEST REPORT
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Photograph for Duty Cycle

8.3. LIMIT

None

84. TEST EQUIPMENT LIST

Apparatus Trade Mark Type Rer?iit‘r:;ion Cal_Date Cal_Due
Power supply KIKUSUI PCR500M A7040079 Caliorated with Calbrated with
Multimeter Keithley 2000 A1241084 2018/12 2020/12
Cable +2'g‘gg””ate“r PASTERNACK PE350-150CM A5329868 2018/12 2019/12
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2019/01 2021/01

Note: In our quality system, the test equipment calibration due is more & less 2 months

TEST REPORT
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8.5. RESULTS

GFSK
Cmin

Ref Level 21.00 dém  Offset 22,30 dE @ RBW 40 MHz Compatible FSU
Att 10 dB & SWT i85 ms & VBW 40 MHz

SGL TRG: VID

O 1Pk Clrw

32001 pts 1.5ms/

X-value Y-value Function Function Result
3.740531 ms -23.89 dBm
2.888437 ms -9.37 d8

2,75 ms -6,78 db

Date: 28.0CT.2019 15:52:25

| Channel Duty Cycle (%) Duty Cycle Correction (dB)
| Channel 77.01 20log(5——-) = 2.269

TEST REPORT
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m/4 DQPSK
Cmin

Ref Level 21.00 d&m Offset 22,30 dB & RBW 40 MHz Compatible FSU
Att i0 dB & SWT 15 ms @ VBW 40 MHz

SGL TRG: VID

O 1Pk Clrw

-70 dBm:

CF 2.402 GHz 32001 pts 1.5 ms/

X-value ¥-value Function Function Result
4.609688 ms -24.77 dBm
2.891719 ms -1,56 dB

3.75 ms -6.74 df

Date: 28.0CT.2019 15:58:41

Channel Duty Cycle (%) Duty Cycle Correction (dB)
Channel 7712 2010g(m) =2.257

TEST REPORT
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8DPSK
Cmin

Ref Level 21.00 dBm Offset 22,30 dB & RBW 40 MHz Compatible FSU
Att 10 dB & SWT 15 ms & YBW 40 MHz
SGL TRG: VID

[TRG 20,000 dBm

M1
.
L

-50 dBm:

-60 dBm:

-70 dBm:

CF 2.402 GHz 32001 pts 1.5 ms/

X-value ¥-value Function Function Result
5.2676813 ms -26.82 dBm
2.9025 ms -7.60 d&
3.7568437 ms -1,73 dB

Date: 28.0CT.2019 16:00:52

Channel Duty Cycle (%) Duty Cycle Correction (dB)
Channel 777 2010g(duty1cyde) =2.251

8.6. CONCLUSION

Duty Cycle measurement performed on the sample of the product SAGEMCOM Mini Sound Box MSBDV00, SN:

253837310, in configuration and description presented in this test report, show levels compliant to the 47 CFR PART
15.247 & RSS 247 ISSUE 2 limits.

TEST REPORT
N° 163647-742968-A Version : 01 Page 39/88



9. Maximum CONDUCTED OuTPUT POWER

9.1. TEST CONDITIONS

Test performed by : Julien Palard
Date of test : October 28, 2019
Ambient temperature 122 °C

Relative humidity :39 %

9.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
v Conducted Method
O Radiated Method

- Test Procedure:
M ANSI1C63.10 § 7.8.5
Measurement Procedure:

a) 1) Span: Approximately five times the 20 dB bandwidth, centered on a hopping channel.
2) RBW > 20 dB bandwidth of the emission being measured.
3) VBW = RBW.
4) Sweep: Auto.
5)
6)

O
—_——_—

Detector function: Peak.
Trace: Max hold.

D Q0

Spectrum

E.U.T Attenuator ana;\:ser

EMI receiver

Test set up of Maximum Conducted Output Power

TEST REPORT
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Photograph for Maximum Conducted Output Power

9.3. LIMIT
Frequency range Maximum Conducted Output Power
2400MHz to 2483.5MHz <21dBm*
*Remark: Limits are reduced by G-6dBi if Overall Antenna Gain above 6dBi
94. TEST EQUIPMENT LIST
Apparatus Trade Mark Type L Cal_Date Cal_Due
number = =
Power supply KIKUSUI PCR500M A7040079 Caliorated with Calbrated with
Multimeter Keithley 2000 A1241084 2018/12 2020/12
Cable + frienuateur PASTERNACK PE350-150CM A5320868 2018/12 2019/12
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2019/01 2021/01

Note: In our quality system, the test equipment calibration due is more & less 2 months
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9.5. RESULTS

GFSK (DH5)
Cmin Cnom

r r
| Spectrum ] E'%' | Spectrum ] E'%"
Mstl 20.00 dem  Offset 22,30 di & RBW 2 MHz  Compatible FSU Mstl 20.00 dém  Offset 22,30 di @ RBW 2 MHz  Compatibla =
| 15 dB  BWT G537 ns & VBW 10 Mz Mode Auta FET __ Input 1 AC 15 dB  BWT 0537 ns & VBW 10 MHz  Mode Auta FET _ lnp 1AC
mPh Vigw mPh Vigw
M1} 4,10 divm| mi[i} 6,81 ditm|
2, 402105010 GHz| 2. 441142310 GH2|
L dBar

L=
o3

iHz 32001 pts fpan 5.5 MHz CF 2.441 OHz
il il

Date: 28.0CT.2019 16:15:05

Date: 28.0CT.2019 16:15:38

Cmax
Spectrum ] %‘
Ref Leyel 2000 dém Offset 22.30 dB & RBW 2 MHz  Compatible FSU
15 8 BWT 9537 nz @ VBW 10 MHz  Mode Auta FET  Input 1 AC
& 1Pk View
i 2 4!!0!5:;‘%‘:]1::::
CF 2.48 GHz AF001 pis
'J'T F
Channel Offset Cable + Att (dB) Antenna Gain (dBi) Maximum Conducted Power (dBm) Limit (dBm)
Cmin 223 5.35 4.10 21dBm
| Cnom 23 5.35 5.81 21dBm
| Cmax 23 5.35 6.04 21dBm
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/4 DQPSK (2-DH5)

Cmin Cnom
# #
| Spectrum ] !'&' | Spectrum ] !'ﬁ-’
Raflevel 20.00 dém  Offset 22,30 dB & RBW 2 MHz Compatible FSu Reflevel 20.00 dém  Offset 22,30 dB & RBW 2 MHz Compatible Fsu
At 15 42 BWT  953.7 ni & VBW 10 MHz  Mode Auta FET I.I!M 1 AC At 15 g2 BWT  053.7 ni & VBW 10 MHz  Mode Auta FET  Lnp 1 AC
1Pk View 1Pk View
mif1} 2,47 déim| mifil . 16 déim|
2.401861130 GHz| 2. 441120210 GHz|
()
M1
v L 4
IHz 22001 pts Hz
" "
J J

Date: 28.0CT.2019 16:21:55 Date: 28.0CT.2019 16:23:16

Cmax
Spectrum ] %'
Ref Leyel 2000 dém Offset 22.30 dB & RBW 2 MHz  Compatible FSU
ALL 15 8 BWT 9537 nz @ VBW 10 MHz  Mode Auta FET  Input 1 AC

mifi] 4,56 dim|
2.40013 1820 GHe|
M1
L
CF 248 GHz 001 pts

Date: 28.0CT.2019 16:24:05

Channel Offset Cable + Att (dB) Antenna Gain (dBi) Maximum Conducted Power (dBm) Limit (dBm)
Cmin 223 5.35 2.47 21dBm
Cnom 223 5.35 4.16 21dBm
Cmax 223 5.35 4.56 21dBm
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/4 DQPSK (3-DH5)

Cmin

Cnom

;r Spectrum ]

E] (Spectrum | E]

Raflevel 20.00 dém  Offset 22,30 dB & RBW 2 MHz Compatible

AL 15 42 BWT  953.7 ni & VBW 10 MHz  Mode

FSu
Auta FET _ Input 1 &0

MLGWI 20.00 dém  Offset 22,30 dB & RBW 2 MHz Compatible Fsu
15 g2 BWT  053.7 ni & VBW 10 MHz  Mode

Auta FET  Lnp 1 AC

ﬂlPk View

M1}

2,92 déim|
2.401949640 GHz

Mil1} +.57 déim|
2. 440989690 GHz

wZ

10 dim

Date: 28.0CT.2019 16:31:07

CF 2,441 CHz
D

Date: 28.0CT.2019 16:30:17

Cmax

Spectrum

-4
7

NBILBWI 2000 dém  Offset 22.30 dB & RBW 2 MHz  Compatible
15 d2  SWT 0537 ne @ VBW 10 MHz  Mode

F5U
Autd FET _ Input 1 AC

alPIe View

5,12 diim|
2, 400002410 GH2

l M1l
L

aZ001 pts

Date: 28.0CT.2019 16:29:19

| Channel Offset Cable + Att (dB) Antenna Gain (dBi) Maximum Conducted Power (dBm) Limit (dBm)
| Cmin 223 5.35 2.92 21dBm
| Cnom 23 5.35 4.57 21dBm
| Cmax 22.3 5.35 5.12 21dBm

9.6. CONCLUSION

Maximum Conducted Output Power measurement performed on the sample of the product SAGEMCOM Mini Sound
Box MSBDVO00, SN: 253837310, in configuration and description presented in this test report, show levels compliant to
the 47 CFR PART 15.247 & RSS 247 ISSUE 2 limits.
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10. UNWANTED EMISSIONS INTO NON-RESTRICTED FREQUENCY BANDS AT THE BAND EDGE

10.1. TEST CONDITIONS

Test performed by : Julien Palard
Date of test : October 28, 2019
Ambient temperature 122 °C

Relative humidity :39 %

10.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:

M Conducted Method
0O Radiated Method

- Test Procedure:
v ANSI C63.10 §7.8.6

Attenuator

Spectrum
analyser

or
EMI receiver

Test set up of Unwanted Emissions into Non-Restricted Frequency Bands at the Band Edge

TEST REPORT
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Photograph for Unwanted Emission into non-restricted frequency bands at the band edge

10.3. LIMIT

All Spurious Emissions must be at least 20dB below the Fundamental Radiator Level at the Band Edge Edge “2400MHz

& 2483,5MHz”

10.4. TEST EQUIPMENT LIST

Registration
Apparatus Trade Mark Type number Cal_Date Cal_Due
Calibrated with Calibrated with
Power supply KIKUSUI PCR500M A7040079 multimeter multimeter
Multimeter Keithley 2000 A1241084 2018/12 2020/12
Cable +2'ggg”“ate“r PASTERNACK PE350-150CM A5329868 2018/12 2019/12
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2019/01 2021/01

Note: In our quality system, the test equipment calibration due is more & less 2 months
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10.5. RESULTS

GFSK
Cmin/Cnom/Cmax

Spectrum |=%v:'|

Ref Level 12.00 dém Offset 22,30 dB & RBW 100 kHz  Compatible Fsu
0dB  SWT 113.7 ps & YBW 300 kHz Mode Auto FFT  Input 1 AC
(0 1Pk Wiew® 2Pk View@ 3Rk View
T D3[3] -68.50 dB
r 3.345D0 MHz
“ Mi[1] 4.25 dBm

2.40213870 GHz

|
!
(

32001 pts Stop 2.49 GHz

¥-value Y¥-walue Function Function Result
2.4021387 GHz 4,25 dBm
-2.1387 MHz -61.66 dB
2.480155 GHz C.24 dBrm
3,345 MHz -68.50 dB

Date: 28.0CT.2019 16:59:28

Frequency (MH2) Level (dBc) Limit (dBc)
2400 61.66 20
2483.5 68.50 20
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GFSK

Call

Spectrum 2 @] |=%-:‘|
Ref Level 12.30 dBrm  Offset 22.30 dB & RBW 100 kHz Compatible F5U
Att 0dB  8WT 113.7 ps & VWBW 300 kHz Mode Auto FFT  Input 1 AC
O 1Pk Yiew
f | D2[1] -64.17 dB
Tl 4570 MH
o dem Iu.u l;ag.w I n!”n ALAAMALLARA ﬂF’-*-.'ﬁ"ﬂiiH‘l|\n\f'”ﬁﬁh" F |’!|’| ﬁn“ﬁfﬁfﬁ_ﬁda:‘
I J‘m' T e
10 dBm |”JH| WAL l” ﬂ|| il IIAIRE k" ﬂhEJ'; thunJQJf"h"mﬂh PRAILAN
|]I|] T!”””‘ﬁ’” l I['H’J'H‘j i i "'!”7'|TI"'1|fI‘:‘II_" ”1"|
-20 dBm = }
-30 dBm : lL
-40 dBm |n ||
-50 dBm F i|
oz
D1 A -
_dBI'ﬂ‘,g,_ 'll'{ll"l'-]
LLhJJ 1 il
@B{#ll" | - (R
] — Fz2
30 dBm Fll |
Start 2.39 GHz 32001 pts Stop 2.49 GHz
Marker |
Type | Ref | Trc X-value Y-value Function Function Result
M1 1 2.4478373 GHz 6.05 dBEm
D1 M1 1 -48,5797 MHz -65.97 dB ||
o2 M1 e 36,1457 MHz -64.17 dB

Date: 28.0CT.2019

Frequency (MHz)

17:06:03

Level (dBc) Limit (dBc)
2400 65.97 20
2483.5 64.17 20

N° 163647-742968-A

TEST REPORT
Version : 01




/4 DQPSK

Cmin/Cnom/Cmax

Spectrum

=

FSU
Auto FFT

Ref Level 12.00 dBrm Offset 22.30 dB & RBW 100 kHz
0dB SWT 1137 ps @ YBW 300 kHz

Compatible
Mode

Input 1 AC

O 1Pk Yiew@ 2Pk VWiew@ 3Pk Yiew

AT D3[3]

1

}[ M1[1]

-68.67 dB
3.5 1880 MHz

2.40

3460 GHz

4.29 dBm

|
J
/

80dp
L=

I
Start 2.39 GHz 32001 pts

Stop 2.49 GHz

¥-value ¥-walue Function

Function Result

2.4021386 GHz 4.29 dBm

-2.8168 MHz -63.52 dB

2.480155 GHz 5,98 dBm

3.5106 MHz -68.67 dB

Date: 28.0CT.2019 17:10:32

Frequency (MH2) Level (dBc) Limit (dBc)
2400 63.52 20
2483.5 68.67 20
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m/4 DQPSK

Call

Spectrum 2 @] |=%-:‘|
Ref Level 12.30 dBrm  Offset 22.30 dB & RBW 100 kHz Compatible F5U
Att 0dB SWT 1137 us @ YBW 300 kHz Mode Auto FFT  Input 1 AC
O 1Pk Yiew
D2[1] -66.41 dB
L 18.82440 MHz
0 dem i % FYY ANEYTRY PRy Ty Ry rym e ) alAs {%i Ak b Abd Ly 2-49 dBm
TR rRER R AR AR WY B 550 S0
-10dBm :
-20 dem
-30 dBm
-40 dBm— 4
-50 dBm |§
dBm—nga |
oz
I, g
ny
N = F
20 dBm F|l |
CF 2.44 GHz 32001 pts Span 100.0 MHz
Marker |
Type | Ref | Trc X-value Y-value Function Function Result
M1 1 2.4651492 GHz 2.40 dBm
D1 M1 1 ~65.5636 MHz -61.59 dB Il
D2 M1 1 18.8244 MHz -66A,41 dB
Date: 28.0CT.2019 17:14:19
Frequency (MHz) Level (dBc) Limit (dBc)
2400 61.59 20
2483.5 66.41 20

N° 163647-742968-A

TEST REPORT
Version : 01

Page 50/88



8DPSK

Cmin/Cnom/Cmax

Spectrum

=

FSU
Auto FFT

Ref Level 12.00 dBrm Offset 22.30 dB & RBW 100 kHz
0dB SWT 1137 ps @ YBW 300 kHz

Compatible
Mode

Input 1 AC

O 1Pk Yiew@ 2Pk VWiew@ 3Pk Yiew

D3[31

M1[1]

-68.68 dB
3.50080 MHz

2.40

3460 GHz

4.04 dBm

|
J
/

32001 pts

Stop 2.49 GHz

¥-value ¥-walue Function

Function Result

2.4021386 GHz 4.04 dBm

-2.8655 MHz -61.72 dB

2.42801519 GHz 6,00 dBm

3.5606 MHz -68.68 dB

Date: 28.0CT.2019 17:18:33

Frequency (MH2) Level (dBc) Limit (dBc)
2400 61.72 20
2483.5 68.68 20
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8DPSK

Call

Spectrum 2 @] |u\:—l,-:'|

Ref Level 12.30 dBrm  Offset 22.30 dB & RBW 100 kHz Compatible F5U
Att 0dB  8WT 113.7 ps & VWBW 300 kHz Mode Auto FFT  Input 1 AC
O 1Pk Yiew
D2[1] -66.00 dB

M1 g.77790 MHz

S PRV O ettt

-10 dem :

-20 dBm

-30 dBm

Lk
;._Il

] — Fz2
30 dBm Fll |
GF 2.44 GHz 32001 pts Span 100.0 MHz
Marker B
Type | Ref | Trc X-value Y-value Function Function Result
M1 1 2.4751552 GHz 2,44 diBm
D1 M1 1 -75,56095 MHz -61.80 dB ||
D2 M1 1 8.7779 MHz -66.00 dB

Date: 28.0CT.2019 17:21:04

Frequency (MHz) Level (dBc) Limit (dBc)
2400 61.80 20
2483.5 66.00 20

10.6. CONCLUSION

Unwanted Emission into non-restricted frequency bands at the band edge measurement performed on the sample of the
product SAGEMCOM Mini Sound Box MSBDV00, SN: 253837310, in configuration and description presented in this
test report, show levels compliant to the 47 CFR PART 15.247 & RSS 247 ISSUE 2 limits.
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11. UNWANTED EMISSIONS INTO NON-RESTRICTED FREQUENCY BANDS

11.1. TEST CONDITIONS

Test performed by : AmTmand MAHOUNGOU

Date of test : October 10, 2019 to October 18, 2019
Ambient temperature :26°C & 24°C

Relative humidity :52% & 49%

11.2. TEST SETUP

- The Equipment under Test is installed:
¥ On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
v Conducted Method
O Radiated Method

- Test Procedure:
v ANSI C63.10 §7.8.8

Spectrum
analyser

Attenuator
or

EMI receiver

Test set up of Unwanted Emissions into Non-Restricted Frequency Bands
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Photograph for Unwanted Emission into non-restricted frequency bands
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11.3.

LIMIT

All Spurious Emissions must be at least 20 below the Fundamental Radiator Level

11.4. TEST EQUIPMENT LIST
DESCRIPTION MANUFACTURER MODEL N° LCIE Cal_Date | Cal_Due
Full anachoic chamber SIEPEL } D3044019 2018110 | 2022/10
Cable Sﬁ:n‘i‘é‘:fd 536 TELEDYNE 084-0555-2MTR A5329758 2019/02 | 2020/02
Attenuator 3dB Cable ; WAB54-3-12 A7122223 2019/02 | 2020/02
Spurious Conducted
High Pass Filter 2,4GHz WAINWRIGHT WHKA12-2494 A7484068 2019/07 | 2021/07
Load 50 ohms TELEGARTNER ; A7150103 2019/04 | 2021/04
Load 50 ohms TELEGARTNER ; A7150104 2019/04 | 2021/04
Note: In our quality system, the test equipment calibration due is more & less 2 months
11.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION
M None O Divergence:

N° 163647-742968-A
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11.6. RESULTS

GFSK
Cmin/Cnom/Cmax
Mes.Peak _Channel Low
Mes.Peak _Channel Mid
Mes.Peak _Channel High
10
dBm 0
-10
20
-30
-40
50
60
-70 MI R . N st i o
O S A S o o )
-80
90
-100
30MHz 100M 1G 10G 25GHz
Fréquence
Frequency (MHz) Level (dBm) Level (dBc) Limit (dBc)
2402 -4.05
4804 -63.43 59.38 20
2441 -2.21
4882 -65.85 63.64 20
2480 -1.88
4960 -66.27 64.39 20
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4 DQPSK

Cmin/Cnom/Cmax

10
dBm 0
-10
20
-30
-40
-50
-60
-70 M o
-80 [ N
90
-100
30MHz 100M 1G 10G 25GHz
Fréquence
Frequency (MHz) Level (dBm) Level (dBc) Limit (dBc)
2402 -7.97
4804 -63.98 56.01 20
2441 -6.34
4882 -66.33 59.99 20
2480 -5.69
4960 -67.07 61.38 20
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8DPSK
Cmin/Cnom/Cmax
Mes.Peak _Channel Low
Mes.Peak _Channel Mid
Mes.Peak _Channel High
10
dBm 0
-10
20
-30
-40
50
60
-70 - st , ]
. P T L Y e L WO o o
80 Pt et A ot
90
-100
30MHz 100M 1G 10G 25GHz
Fréquence
Frequency (MHz) Level (dBm) Level (dBc) Limit (dBc)
2402 -7.93
4804 -63.56 55.63 20
2441 6.11
4882 -66.29 60.18 20
2480 -5.67
4960 -66.88 61.21 20

11.7. CONCLUSION

Unwanted Emission into non-restricted frequency bands measurement performed on the sample of the product
SAGEMCOM Mini Sound Box MSBDV00, SN: 253837310, in configuration and description presented in this test report,
show levels compliant to the 47 CFR PART 15.247 & RSS 247 ISSUE 2 limits.

N° 163647-742968-A

TEST REPORT
Version : 01 Page 58/88




12. AC POWER LINE CONDUCTED EMISSIONS

12.1. TEST CONDITIONS

Test performed by : Laurent Deneux
Date of test : October 18, 2019
Ambient temperature :21°C

Relative humidity 1 47%

12.2. TEST SETUP

The product has been tested according to ANSI C63.10 (2013) method. The EUT is placed on the ground reference plane,
at 80cm from the LISN. The distance between the EUT and the vertical ground plane is 40cm. Aucxiliaries are powered by
another LISN. The cable has been shorted to 1meter length. The EUT is powered through the LISN. Measurement is
made with a receiver in peak mode. This was followed by a Quasi-Peak, i.e. CISPR measurement for any strong signal.
If the average limit is met when using a Quasi-Peak detector, the EUT shall be deemed to meet both limits and
measurement with the average detector is unnecessary. The LISN (measure) is 50Q2 / 50uH. Interconnecting cables and
equipment's were moved to position that maximized emission.

I_l Wooden table

DGround plane

.Conductive wall

Measuring 40cm
receiver < >

o limi _ EUT
Ellllnfte{l[;u(}%npulslons ,.///——7 ACobc | |
80cm 80ci

LISN

Bundle cable at 40cm
of the ground plane
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Photograph for AC Power Line Conducted Emissions (Front view)
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Test set up of conducted emission on power supply

12.3. LIMIT
Frequency range Level Detector

66dBuV to 56 yV* QPeak
0,15kHz to 0,5MHz 56dBLV fo 46V" Average

56dBuV QPeak
0,5MHz to SMHz 46dBuV Average

60BuV QPeak
5MHz to 30MHz 0BV Average

*Decreases with the logarithm of the frequency

N° 163647-742968-A
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12.4.

TEST EQUIPMENT LIST

Test equipment us ed
Last . c
Description Manufacturer Model Identifier Calibration | C2libration
due date
date
EMI Test ROHDE & ESIB26 A2642021 10/2018 10/2020
Receiver SCHWARZ
V ISLN ROHDE & ESH2-75 (2322001 08/2018 08/2019
SCHWARZ
Limiter ROHDE & ESH3-72 A2649008 03/2019 03/2020
SCHWARZ
Cable - - A5329417 09/2018 09/2019
Cable - - AS5329589 09/2018 09/2019
Ground plane LCIE - - - -
Note: In our quality system, the test equipment calibration due is more & less 2 months

12.5.

O Divergence:

N° 163647-742968-A

DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION
“ None
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12.6. RESULTS

120V/60Hz
Phase

Fréquence

Line

150kHz

Fréquence
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Result for Phase 120V/60Hz :

. . Margin .
-Peak -Peak A A M
Frequency | Peak Level Quasi-Pea Quas_,l _ea pe ak/Quasi verage v?ra_ge argin
Level Limit Peak Level Limit Avg/Avg
(MHz) (dBuV) (dBuVv) (dBuV) (dB) (dBuv) (dBuv) (dB)
0.15 50 - 66 16 223 56 33.7
0.56 24.6 - 56 314 7.4 46 38.6
5.52 19.6 - 56 36.4 5.4 46 40.6
143 31 - 60 29 164 50 33.6
21.7 26 - 60 34 11.5 50 38.5
Result for Line 120V/60Hz :
. . Margin .
Quasi-Peak] Quasi-Peak . Average Average Margin
Frequency | Peak Level| —, Jo | Limit pea:é 2:a st Level Limit Avg/Avg
(MHz) (dBuv) (dBuVv) (dBuV) (dB) (dBuv) (dBuVv) (dB)
0.15 50 - 66 16 23.4 56 32.6
0.56 244 - 56 31.6 7.4 46 38.6
4.55 20 - 56 36 5.7 46 40.3
14.25 31.25 - 60 28.75 17 50 33
21.88 255 - 60 34.5 11.2 50 38.8
TEST REPORT
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240V/50Hz
Phase

150kHz
Fréquence

Line

_____ ook

™ rv\n;f\f\f‘

150kHz

Fréquence
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Result for Phase 240V/50Hz :

. . Margin .
Quasi-Peak] Quasi-Peak . Average Average Margin
ipeeey | Heal el oo Limit pea:é 2:3 st Level Limit Avg/Avg
(MHz) (dBuv) (dBuVv) (dBuV) (dB) (dBpv) (dBuVv) (dB)
0.154 513 - 65.9 14.6 22.8 559 33.1
0.261 51 - 61.4 10.4 16.7 514 347
0.626 2.7 - 56 13.3 10 46 36
8 28.7 - 60 31.3 10 50 40
144 355 - 60 4.5 17.4 50 32.6
Result for Line 240V/50Hz :
. . Margin .
Quasi-Peak] Quasi-Peak . Average Average Margin
AR | FEEL )| Limit pea:é 2:3 st Level Limit Avg/Avg
(MHz) (dBuv) (dBuVv) (dBuV) (dB) (dBpv) (dBuVv) (dB)
0.15 51.3 - 66 14.7 21.8 56 342
0.61 40.3 - 56 15.7 8 46 38
1.25 28.3 - 56 27.7 5 46 41
9.52 27.5 - 60 32.5 9.7 50 40.3
144 353 - 60 24.7 17.6 50 324
12.7. CONCLUSION

Ac Power Line Conducted Emission measurement performed on the sample of the product SAGEMCOM Mini Sound
Box MSBDV00, SN: 253837310, in configuration and description presented in this test report, show levels compliant to
the 47 CFR PART 15.247 & RSS 247 ISSUE 2 limits.
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13. UNWANTED EMISSIONS IN RESTRICTED FREQUENCY BANDS

13.1. TEST CONDITIONS

Test performed by : ArTmand MAHOUNGOU & Laurent DENEUX
Date of test : October 10, 2019 to October 18, 2019
Ambient temperature :26°C & 24°C

Relative humidity :52% & 49%

13.2. TEST SETUP

The product has been tested according to ANSI C63.10 (2013) and FCC part15 subpart C.

Test is performed in parallel, perpendicular and ground parallel axis with a loop antenna below 30MHz. Measurement
bandwidth was 200Hz below 150kHz and 9kHz between 150kHz & 30MHz. The level has been maximised by the turntable
rotation of 360 degrees range on the 3 axis of EUT. Antenna height was 1m. The EUT is placed on an open area test
site. Distance between measuring antenna and the EUT is 3m.

Test is performed in horizontal (H) and vertical (V) polarization with bilog between 30MHz & 1GHz and with a horn
antenna above 1GHz. Measurement bandwidth was 120kHz below 1GHz and 1MHz above 1GHz. The level has been
maximised by the turntable rotation of 360 degrees range on the 3 axis of EUT. Antenna height search was performed
from 1 to 4m. The EUT is place at 1.5m high above 1GHz and at 0.8m high under 1GHz. The EUT is placed in a full
anechoic chamber above 1GHz and on an open area test site from 30MHz to 1GHz. Distance between measuring
antenna and the EUT is 3m and 10m respectively.

\AAAAAAAAAAAAAAAAAAAALL AT
— [prastic table
4 [CJGround plane
b n [ rumtabie
Lto4m //) E Il osorber
v Antenna
Measuring
rceiver MM

Absorber if

measurements

above 1 GHz Bundle cable at
40cm of the ground
plane

Test set up of Unwanted Emissions in Restricted Frequency Bands in semi anechoic chamber
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Measuring
receiver

10m

a

1to 4m

A / Antenna

Bundle cable at

40cm of the ground
plane

Test Set up for radiated measurement in open area test site

:IPlastic table
DGround plane
.Tumtab le

Photograph for Unwanted Emission in restricted frequency bands
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LimIT

Measure at 300m

Frequency range Level Detector
9kHz-490kHz 67.6dBuV/m /F(kHz) QPeak
Measure at 30m
Frequency range Level Detector
490kHz-1.705MHz 87.6dBuV/m /F(kHz) QPeak
1.705MHz-30M Hz 29.5dBuV/m QPeak
Measure at 10m
Frequency range Level Detector
30MHz to 88MHz 29.5dBuV/m QPeak
88MHz to 216MHz 33dBuV/m QPeak
216MHz to 960MHz 35.5BuV/m QPeak
960MHz to 1000MHz 43.5dBpV/m QPeak
63.5dBuV/m Peak
Above 1000MHz 43.5dBuV/m Average
Measure at 3m
Frequency range Level Detector
30MHz to 88MHz 40dBuV/m QPeak
88MHz to 216MHz 43.5dBuV/m QPeak
216MHz to 960MHz 46BuV/m QPeak
960MHz to 1000MHz 54dBuV/m QPeak
74dBuV/m Peak
Above 1000MHz 54dBuV/m Average
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13.4. TEST EQUIPMENT LIST
DESCRIPTION MANUFACTURER MODEL N° LCIE Cal_Date | Cal_Due
Full anachoic chamber SIEPEL - D3044019 2018/10 2022/10
Preamplifier Bonn Elektronik BLNA 3018-8F305 A7080053 2018/12 2020/12
Horn antenna AH SYSTEMS SAS 571 C2042041 2017/09 2019/09
Horn antenna (18-26,5GHz) PASTERNACK PE9852/2F-20 C2042048 2017/12 2019/12
EMI receiver ROHDE & SCHWARZ FSV40GHz A4060061 2019/05 2021/05
Cable S36 chamber PASTERNACK PE360-1500CM A5329870 2019/01 2020/01
Cable S36 chamber PASTERNACK PE360-1000CM A5329871 2019/01 2020/01
Cable S36 chamber PASTERNACK PE360-3000CM A5329872 2019/01 2020/01
High Pass Filter 2,4GHz WAINWRIGHT WHK12-2494 AT7484068 2019/07 2021/07
Open test site LCIE - F2000400 2019-06 2020-06
EMI Test Receiver ROHDE & SCHWARZ ESIB26 A2642021 2018-10 2020-10
Bilog antenna CHASE CBL 6112A C2040040 2019-04 2020-04
Cable - - A5329442 2018-09 2019-09
Cable - - A5329444 2018-09 2019-09
Cable - - A5329876 2018-11 2019-11
loop antenna RHODE & SCHWARZ HFH2-22 C2040007 2018-11 2020-11
Cable - - A5329442 2018-09 2019-09
Cable - - A5329416 2018-12 2019-12
Note: In our quality system, the test equipment calibration due is more & less 2 months
13.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION
M None O Divergence:
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13.6. RESULTS

GFSK
Below 1GHz
Channel
Vertical Polarization & Horizontal polarization

dBuV/m

30MHz 100M , 1GHz
Fréquence
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GFSK
Above 1GHz Zoom 2310MHz-2500MHz
Cmin/Cnom/Cmax
Vertical Polarization

T M T ER e e T T R O T A e P

AR DR R LS TSI AR Sl TR TR X R AT bR

I

231GHz
Fréquence

Horizontal polarization

231GHz
Fréquence
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GFSK
Above 1GHz
Cmin
Vertical Polarization

26GHz
Fréquence Polarisation: Verticale

Horizontal polarization

26GHz
Fréquence Polarisation: Horizontale
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GFSK
Above 1GHz
Cnom
Vertical Polarization

26GHz
Fréquence Polarisation: Verticale

Horizontal polarization

26GHz
Fréquence Polarisation: Horizontale
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GFSK
Above 1GHz
Cmax
Vertical Polarization

26GHz
Fréquence Polarisation: Verticale

Horizontal polarization

26GHz
Fréquence Polarisation: Horizontale
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m/4 DQPSK
Above 1GHz Zoom 2310MHz-2500MHz
Cmin/Cnom/Cmax
Vertical Polarization

231GHz
Fréquence

Horizontal polarization

231GHz
Fréquence
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m/4 DQPSK
Above 1GHz
Cmin
Vertical Polarization

26GHz
Fréquence Polarisation: Verticale

Horizontal polarization

26GHz
Fréquence Polarisation: Horizontale
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m/4 DQPSK
Above 1GHz
Cnom
Vertical Polarization

26GHz
Fréquence Polarisation: Verticale

Horizontal polarization

26GHz
Fréquence Polarisation: Horizontale
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m/4 DQPSK
Above 1GHz
Cmax
Vertical Polarization

26GHz
Fréquence Polarisation: Verticale

Horizontal polarization

26GHz
Fréquence Polarisation: Horizontale
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8DPSK
Above 1GHz Zoom 2310MHz-2500MHz
Cmin/Cnom/Cmax
Vertical Polarization

2.31GHz
Fréquence

Horizontal polarization

2.31GHz
Fréquence
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8DPSK
Above 1GHz
Cmin
Vertical Polarization

26GHz
Fréquence Polarisation: Verticale

Horizontal polarization

26GHz
Fréquence Polarisation: Horizontale
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8DPSK
Above 1GHz
Cnom
Vertical Polarization

26GHz
Fréquence Polarisation: Verticale

Horizontal polarization

26GHz
Fréquence Polarisation: Horizontale
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8DPSK
Above 1GHz
Cmax
Vertical Polarization

26GHz
Fréquence Polarisation: Verticale

Horizontal polarization

26GHz
Fréquence Polarisation: Horizontale

TEST REPORT
N° 163647-742968-A Version : 01 Page 85/88



9kHz to 30MHz

Polarization Frequency Peak Level QPeak Level Limit
(MH2) (dBpV/im) (dBuV/m) (dBpV/m)
all emissions were greater than 20 dB below the limit
Below 1GHz
Polarization Frequency Peak Level QPeak Level Limit Margin
(MHz) (dBpV/m) (dBpV/m) (dBpV/m) (dBpV/m)
V 31.7 22.71 - 295 6.79
V 154.4 20.45 - 33 12.55
\Y 352 24.08 - 35.5 11.42
V 431.5 26.02 - 35.5 9.48
H 363.1 25.78 - 35.5 9.72
H 544.5 25.7 - 35.5 9.8
GFSK
Above 1GHz
Cmin/Cnom/Cmax
Average Level Peak .
Average . .. | Average Peak . Peak Margin
Polarization Fre'?nl:-lency Levegll * Dlt:'ty tC e szrgglelmlt Margign Level dIB-In\v; Levelg
(MHz) | 4BuVIm) ( déﬁv(/)r;) B Level |(dBuvim)|9BWY™) | (4BLVIm)
(dBpV/m)
Verticale 1536 27,93 30,199 54 26,07 36,14 74 37,86
Horizontale 2390 36,52 38,789 54 17,48 47,02 74 26,98
Verticale 2390 36,15 38,419 54 17,85 47,74 74 26,26
Horizontale 2483.5 37,34 39,609 54 16,66 47,04 74 26,96
Verticale 2483.5 37,38 39,649 54 16,62 47,89 74 26,11
Horizontale 4803 34,54 36,809 54 19,46 45,31 74 28,69
Verticale 4882 35,71 37,979 54 18,29 45,95 74 28,05
Verticale 4960 35,66 37,929 54 18,34 45,92 74 28,08
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/4 DQPSK

Above 1GHz
Cmin/Cnom/Cmax
Average Level Peak .
Polarizati Frequency LEE + Dut?( Cycle |Average Limit Average Haz Limit Heali el
olarization (MHz) Level Factor (dBpV/m) Margin Level (dBpV/m) Level
(dBuV/im) (dBuV/m) Level (dBuV/im) (dBpV/m)
(dBpV/m)
Horizontale 1536 25,04 27,297 54 28,96 34,68 74 39,32
Horizontale 2390 36,54 38,797 54 17,46 47,29 74 26,71
Verticale 2390 36,68 38,937 54 17,32 47 54 74 26,46
Horizontale 2483.5 37,51 39,767 54 16,49 47,58 74 26,42
Verticale 2483.5 37,11 39,367 54 16,89 47,79 74 26,21
8DPSK
Above 1GHz
Cmin/Cnom/Cmax
Average Level Peak .
Average . .| Average Peak A Peak Margin
Polarization FreI?nllj-lency Level * D:tytc E szr;g\e”lelt Margin Level dIB-In{';lt Level
(MH2) | 4BuVIm) AL (dBWVIm) | " ovel  |(dBuvim)|(9BHVM)| (B Lvim)
(dBuV/m)
Verticale 1536 25,08 27,337 54 28,92 35,29 74 38,71
Horizontale 2390 36,69 38,947 54 17,31 47 96 74 26,04
Verticale 2390 36,55 38,807 54 17,45 47 A7 74 26,53
Horizontale 24835 37,56 39,817 54 16,44 47,89 74 26,11
Verticale 24835 37,47 39,727 54 16,53 47,37 74 26,63
13.7. CONCLUSION

Unwanted Emission in restricted frequency bands measurement performed on the sample of the product SAGEMCOM
Mini Sound Box MSBDV00, SN: 253837310, in configuration and description presented in this test report, show levels
compliant to the 47 CFR PART 15.247 & RSS 247 ISSUE 2 limits.
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14. UNCERTAINTIES CHART

Wide uncertainty
47 CFR Part 15.209 & 15.207 laboratory Uncertaintv limit
Kind of test (k=2) £x(dB) / (Hz)/ y
ms

Measurement of conducted disturbances in voltage on the AC power port (9 kHz — 150 kHz) 2,67 3.8
Measurement of conducted disturbances in voltage on the AC power port (150 kHz — 30 MHz) 2,67 34
Measurement of conducted disturbances in voltage on the telecommunication port. (AAN) 3,67 5.0
Measurement of conducted disturbances in current (current clamp) 2,73 2.9
Measurement of disturbance power 2,67 4.5

Measurement of radiated magnetic field from 10kHz to 30MHz in SAC V01 4,48 /

Measurement of radiated magnetic field from 10kHz to 30MHz in SAC C01 4,48 /
Measurement of radiated electric field from 30 to 1000MHz in horizontal position on the OATS 488 6.3

(Ecuelles) ’ )

Measurement of radiated electric field from 1 to 18 GHz on the Ecuelles site 5.16 /
Measurement of radiated electric field from 30 to 1000MHz in vertical position on the OATS 499 6.3

(Ecuelles) ’ ’
Measurement of radiated electric field from 30 to 1000MHz in_horizontal position in SAC C01 5,08 6.3
Measurement of radiated electric field from 30 to 1000MHz in vertical position in SAC C01 5,16 6.3
Measurement of radiated electric field from 30 to 1000MHz in horizontal position in SAC V01 5,08 6.3
Measurement of radiated electric field from 30 to 1000MHz in vertical position in SAC V01 5,15 6.3
Measurement of radiated electric field from 1 to 6 GHz CO01 5,1 5.2
Measurement of radiated electric field from 1 to 6 GHz V01 4,85 5.2

Measurement of radiated magnetic field from 10kHz to 30MHz on the OATS (Ecuelles) 4,48 /

The uncertainty values calculated by the laboratory are lower than limit uncertainty values defined by the CISPR. The conformity of the sample is directly
established by the applicable limits values. This table includes all uncertainties maximum feasible for testing in the laboratory, whether or not made in
this report
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